
2 March 2021 

Elo Touch Solutions | 670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035| 800 ELO TOUCH | +1 408 597 8000 | www.elotouch.com 

EU Declaration of Conformity

Model Number: EYS10I1B, EYS10I1C ESY15I1B, ESY15I1C, ESY22I1B  
Equipment Category:   Information Technology and Telecommunications Equipment 
Equipment Class:  Commercial and Light Industrial 
Product Name:  Touch All in one Computer 
Manufacture Start Year: 2017 

We hereby declare under our sole responsibility, that the object of the declaration described above is in conformity with the following 
EU Directives and harmonized standard(s): 

1. EU Directive 2014/53/EU of the European Parliament and of the Council of 16 April 2014 on the harmonization of the
laws of the Member States relating to the making available on the market of radio equipment and repealing Directive
1999/5/EC Text with EEA relevance.

Applicable harmonized standards:
- EN 55032:2015/AC:2016 Class A
- EN 55024:2010+A1:2015
- EN 61000-3-2:2014
- EN 61000-3-3:2013 – Standard
- EN 61000-6-1:2007
- IEC 61000-4-2:2008
- IEC 61000-4-3:2006+A1:2008+A2:2010

IEC 61000-4-4:2012
- IEC 61000-4-5:2014
- IEC 61000-4-6:2013
- IEC 61000-4-8:2009
- IEC 61000-4-11:2004
- EN 300 328 V2.1.1
- ETSI EN 301 893 V2.1.1
- ETSI EN 301 489-1 V2.1.1:2017
- ETSI EN 301 489-17 V3.1.1:2017
- EN 62311:2008
- EN62479:2010
- EN 62368-1:2014/A1:2017
- IEC 62368-1:2014

2. EU Directive 2011/65/EU of the European Parliament and of the Council of 8 June 2011 on the restriction of the use of certain
hazardous substances in electrical and electronic equipment.

Technical documentation required by the EU Directive 2011/65/EU was drawn based on harmonized standard EN 50581:2012.

Kevin Huang 
Director, Systems Engineering 
Elo Touch Solutions, Inc.  
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Ref. Certif. No.

DK-109545-UL

IEC SYSTEM FOR MUTUAL RECOGNITION OF TEST CERTIFICATES FOR ELECTRICAL EQUIPMENT (IECEE)
CB SCHEME

CB TEST CERTIFICATE                               

Product                    Touch All-in-one Computer                       

Name and address of the applicant Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035 USA

Name and address of the manufacturer ELO TOUCH SOLUTIONS, INC.
670 N. McCarthy Blvd., Suite 100, Milpitas, CA 95035, USA

Name and address of the factory

Note: When more than one factory, please report on page 2

ELO TOUCH SOLUTIONS, INC.
2245 BRIGHTON-HENRIETTA TOWN LINE RD, ROCHESTER, 
NY 14623
UNITED STATES

 Additional Information on page 2

Ratings and principal characteristics See Page 2
 

Trademark / Brand (if any)

Elo

 

Type of Customer's Testing Facility (CTF) Stage used

Model / Type Ref. ESY10XXX, ESY15XXX, ESY22XXX
See Page 2

Additional information (if necessary may also be 
reported on page 2)

Additionally evaluated to EN 62368-1:2014/A11:2017; National 
Differences specified in the CB Test Report.

 Additional Information on page 2

A sample of the product was tested and found 
to be in conformity with

IEC 62368-1:2014

As shown in the Test Report Ref. No. which forms 
part of this Certificate

U2005237-576 issued on 2021-02-01 

This CB Test Certificate is issued by the National Certification Body

UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA

UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK

UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN

UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA

For full legal entity names see www.ul.com/ncbnames

Date: 2021-02-03
   

Signature:

Jan-Erik Storgaard   
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Ref. Certif. No.

DK-109545-UL
Model Details:
ESY10XXX,ESY15XXX,ESY22XXX  (X=0-9, A-Z or blank for market purpose)

.

Ratings:
ESY10XXX,
Input Rating:
1. 19.0Vdc, 1.8A
2. 19.0Vdc, 7.0A (with Expansion Module)
3. 48-54Vdc, 0.6A (for PoE)

ESY15XXX,
Input Rating:
1. 19.0Vdc, 2.0A
2. 19.0Vdc, 7.0A (with Expansion Module or HUB module)
3. 48-54Vdc, 0.6A (for PoE)

ESY22XXX,
Input Rating:
1. 19.0Vdc, 2.5A
2. 19.0Vdc, 7.0A (with Expansion Module)
3. 48-54Vdc, 0.6A (for PoE)
  

Additional information (if necessary)

UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA

UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK

UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN

UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA

For full legal entity names see www.ul.com/ncbnames

Signature: 
     Jan-Erik Storgaard

Date: 2021-02-03

MD600088 Rev. D, Page 5/98 
Only page 3 onwards of this document is to be published on www.elotouch.com. 

© 2021 Elo Touch Solutions, Inc. All Rights Reserved.





  



           
 

  

   

         
        
 

         
        
 

     

          

     

   

  

  



       

      
  

       
   

           
          
  

     

         
    

     


          
   

    

          

        

      

             

         

      

  

 

MD600088 Rev. D, Page 6/98 
Only page 3 onwards of this document is to be published on www.elotouch.com. 

© 2021 Elo Touch Solutions, Inc. All Rights Reserved.





  



 
        


   
       




      


      
     


    
     

   

        

      

             

         

      


 

 

MD600088 Rev. D, Page 7/98 
Only page 3 onwards of this document is to be published on www.elotouch.com. 

© 2021 Elo Touch Solutions, Inc. All Rights Reserved.



 

C E R T I F I C A T E  O F  C O M P L I A N C E  
  

Certificate Number 20171207-E162681 
Report Reference E162681-A90-UL 

Issue Date 2017-DECEMBER-07 
 
 

 
Bruce Mahrenholz, Director North American Certification Program 
 
UL LLC 
 
Any information and documentation involving UL Mark services are provided on behalf of UL LLC (UL) or any authorized licensee of UL. For questions, please 
contact a local UL Customer Service Representative at http://ul.com/aboutul/locations/  

 
Page 1 of 1 

Issued to: Elo Touch Solutions Taiwan Ltd 

2ND FL-1 66 
JINGMAO 2ND RD 
NANGANG DISTRICT 
TAIPEI ,115 TAIWAN 

  

This is to certify that

representative samples of

 INFORMATION TECHNOLOGY EQUIPMENT INCLUDING 
ELECTRICAL BUSINESS EQUIPMENT 

Product: Touch All-in-One Computer 
Model: ESY22XXX, ESY15XXX, ESY10XXX (X=0-9, A-Z or 
blank for market purpose) 

  

 Have been investigated by UL in accordance with the 
Standard(s) indicated on this Certificate. 

  

Standard(s) for Safety: UL 60950-1 & CAN/CSA C22.2 No. 60950-1-07 - 
Information Technology Equipment - Safety - Part 1: 
General Requirements 

Additional Information: See the UL Online Certifications Directory at 
www.ul.com/database for additional information 

 
 

Only those products bearing the UL Certification Mark should be considered as being covered by UL's 
Certification and Follow-Up Service. 
 
Look for the UL Certification Mark on the product. 
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ATTESTATION 

OF CONFORMITY 

Attestation No.: SEFV1708140 

Applicant I Holder: Elo Touch Solutions, Inc. 

Address: 670 N. McCarthy Blvd., Suite 100, Milpitas, CA95035 

Product I Test Item: Touch All in one Computer 

Model I Type Reference: ESY22XX, ESYlSXX, ESYlOXX (X=0-9, A-Z or blank for market purpose) 

The submitted sample(s) have been tested with the following standard(s) and found to be in 

compliance with the essential requirements: 

I 
Standard(s) 

I 

Applicable to ANSI C63.4 - 2014 

That this product has been assessed against the following Applicable Standards 

CISPR PUB. 22, FCC Part 15 Subpart B Class A{Verification) 

This Verification of Compliance is hereby issued to the above named company. The test 

Results of this report relate only to the tested sample identified in this report. 

立a『 乙｀

Ray C hou/ 

EMC/RF B.U. Assistant Manager 

2017-11-24 

l Ceroass Technology Corporation I 
• Cerpass Technology Corporation 

No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848, Taiwan 
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TCB GRANT OF EQUIPMENT
AUTHORIZATION TCB

Certification
Issued Under the Authority of the

Federal Communications Commission
By:

 
Telefication B.V.
Edisonstraat 12a
Zevenaar, NL-6902 PK
Netherlands

Date of Grant: 02/05/2020

Application
Dated: 01/20/2020

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd.
Suite 100
Milpitas, CA 95035
 
Attention: Angela Huang , Safety Engineer

NOT TRANSFERABLE
EQUIPMENT AUTHORIZATION is hereby issued to the named
GRANTEE, and is VALID ONLY for the equipment identified hereon for
use under the Commission's Rules and Regulations listed below.
 

FCC IDENTIFIER: RBWESY10I1B
Name of Grantee: Elo Touch Solutions, Inc.
Equipment Class: Unlicensed National Information Infrastructure TX
Notes: Touch All in one Computer

Grant Notes FCC Rule Parts Frequency
Range (MHZ)

Output
Watts

Frequency
Tolerance

Emission
Designator

38 CC 15E 5180.0  -  5240.0 0.015  
38 CC ND 15E 5260.0  -  5320.0 0.027  
38 CC ND 15E 5500.0  -  5700.0 0.025  
38 CC 15E 5745.0  -  5825.0 0.012  

C2PC: This modification is only for concerned with adding frequency range: 5250-5350 MHz and 5470-5725 MHz;
neither circuit design nor main function has been changed.
Output power listed is conducted. The antenna(s) used for this transmitter must be installed to provide a separation
distance of at least 20 cm from all persons and must not be co-located or operating in conjunction with any other
antenna or transmitter. End-users and installers must be provided with antenna installation and transmitter
operating conditions for satisfying RF exposure compliance. This device has 20/40/80 MHz bandwidth modes. The
80 MHz mode is limited to channel at 5210, and 5775 MHz.

38:
This device has shown compliance, in all grant-listed U-NII sub-bands, with the new rules for U-NII devices
adopted under Docket No. 13-49 and may be marketed, manufactured or imported after the June 1, 2016
transition deadline.

CC: This device is certified pursuant to two different Part 15 rules sections.

ND: This UNII device complies with the Transmit Power Control (TPC) and Dynamic Frequency Selection (DFS)
requirements in Section 15.407(h).

 

Certificate No.:
202180058/AA/00

David Chen
Product Assessor
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TCB GRANT OF EQUIPMENT
AUTHORIZATION TCB

Certification
Issued Under the Authority of the

Federal Communications Commission
By:

 
Telefication B.V.
Edisonstraat 12a
Zevenaar, NL-6902 PK
Netherlands

Date of Grant: 02/05/2020

Application
Dated: 01/20/2020

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd.
Suite 100
Milpitas, CA 95035
 
Attention: Angela Huang , Safety Engineer

NOT TRANSFERABLE
EQUIPMENT AUTHORIZATION is hereby issued to the named
GRANTEE, and is VALID ONLY for the equipment identified hereon for
use under the Commission's Rules and Regulations listed below.
 

FCC IDENTIFIER: RBWESY15I1B
Name of Grantee: Elo Touch Solutions, Inc.
Equipment Class: Unlicensed National Information Infrastructure TX
Notes: Touch All in one Computer

Grant Notes FCC Rule Parts Frequency
Range (MHZ)

Output
Watts

Frequency
Tolerance

Emission
Designator

CC 15E 5180.0  -  5240.0 0.015  
CC ND 15E 5260.0  -  5320.0 0.027  
CC ND 15E 5500.0  -  5700.0 0.025  
CC 15E 5745.0  -  5825.0 0.012  

C2PC: This modification is only for concerned with adding frequency range: 5250-5350 MHz and 5470-5725 MHz;
neither circuit design nor main function has been changed
Power output listed is conducted. The antenna(s) used for this transmitter must provide a separation distance of at
least 20 cm from all persons and must not be co-located or operating in conjunction with any other antenna or
transmitter. End-users must be provided with transmitter operating conditions for satisfying RF exposure
compliance.
This device has 20/40/80 MHz bandwidth modes.

CC: This device is certified pursuant to two different Part 15 rules sections.

ND: This UNII device complies with the Transmit Power Control (TPC) and Dynamic Frequency Selection (DFS)
requirements in Section 15.407(h).

 

Certificate No.:
202180059/AA/00

David Chen
Product Assessor
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TCB GRANT OF EQUIPMENT
AUTHORIZATION TCB

Certification
Issued Under the Authority of the

Federal Communications Commission
By:

 
Telefication B.V.
Edisonstraat 12a
Zevenaar, NL-6902 PK
Netherlands

Date of Grant: 02/05/2020

Application
Dated: 01/20/2020

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd.
Suite 100
Milpitas, CA 95035
 
Attention: Angela Huang , Safety Engineer

NOT TRANSFERABLE
EQUIPMENT AUTHORIZATION is hereby issued to the named
GRANTEE, and is VALID ONLY for the equipment identified hereon for
use under the Commission's Rules and Regulations listed below.
 

FCC IDENTIFIER: RBWESY22I1B
Name of Grantee: Elo Touch Solutions, Inc.
Equipment Class: Unlicensed National Information Infrastructure TX
Notes: Touch All in one Computer

Grant Notes FCC Rule Parts Frequency
Range (MHZ)

Output
Watts

Frequency
Tolerance

Emission
Designator

CC 15E 5180.0  -  5240.0 0.015  
CC 15E 5260.0  -  5320.0 0.027  
CC 15E 5500.0  -  5700.0 0.025  
CC 15E 5745.0  -  5825.0 0.012  

C2PC:This modification is only for concerned with adding frequency range: 5250-5350 MHz and 5470-5725 MHz;
neither circuit design nor main function has been changed.
Output power listed is conducted. The antenna(s) used for this transmitter must be installed to provide a separation
distance of at least 20 cm from all persons and must not be co-located or operating in conjunction with any other
antenna or transmitter. End-users and installers must be provided with antenna installation and transmitter
operating conditions for satisfying RF exposure compliance. This device has 20/40/80 MHz bandwidth modes. The
80 MHz mode is limited to channel at 5210, and 5775 MHz.

CC: This device is certified pursuant to two different Part 15 rules sections.

 

Certificate No.:
202180060/AA/00

David Chen
Product Assessor
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C e r t i f i c a t e
of

Radio Equipment in JAPAN
 

No: 201-171002 / 01
 

Telefication, operating as Conformity Assessment Body (CAB ID Number: 201) with respect to Japan, declares that
the listed product complies with the Technical Regulations Conformity Certification of Specified Radio equipment

(ordinance of MPT N° 37,1981)
 

Product description: Touch All in one Computer
Trademark: Elo

Type designation: ESY10I1B
Variants: See Annex 3

  
Manufacturer: Elo Touch Solutions, Inc.

Address: 670 N. McCarthy Boulevard, Suite 100
City: 95035 Milpitas, California

Country: United States
  

This certificate is granted to:
  

Name: Touch Panel Systems K.K.
Address: Sun Hamada Bidg. 2F 1-19-20 Shin-Yokohama

City: kohoku-ku, Kanagawa
Country: Japan

  
This certificate has THREE Annexes.

  
Zevenaar, 20 January 2020

 
 

David Chen
Product Assessor

MD600088 Rev. D, Page 31/98 
Only page 3 onwards of this document is to be published on www.elotouch.com. 

© 2021 Elo Touch Solutions, Inc. All Rights Reserved.



Annex 1 to Certificate of Radio Equipment in Japan
Number: 201-171002 / 01

20 January 2020
Page 2 / 6

 
 

Telefication, Edisonstraat 12A, 6902 PK Zevenaar, The Netherlands
Tel: +31 316 583 180, Fax: +31 316 583 189

The validity of this Certificate is limited to products, which are equal to the one examined in the type-
examination

When the manufacturer (or holder of this certificate) is placing the product on the Japanese market, the
product must be affixed with the following Specified Radio Equipment marking:

R 201-171002

Remarks and observations

The following conditions are applicable:

Antennas for IEEE 802.11a/b/g/n/ac:
PCB antenna, max gain of 2.92 dBi at 2.4 GHz and max gain of 2.7 dBi at 5 GHz

/01: Add Band W53 and W56
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Annex 3 to Certificate of Radio Equipment in Japan
Number: 201-171002 / 01

20 January 2020
Page 6 / 6

 
 

Telefication, Edisonstraat 12A, 6902 PK Zevenaar, The Netherlands
Tel: +31 316 583 180, Fax: +31 316 583 189

The product as described in this Certificate includes the following type designations:

- Product description: Touch All in one Computer
- Trademark: Elo
- Type designation: ESY10I1B
 
- Product description: Touch All in one Computer
- Trademark: Elo
- Type designation: ESY10I1C
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C e r t i f i c a t e
of

Radio Equipment in JAPAN
 

No: 201-171003 / 01
 

Telefication, operating as Conformity Assessment Body (CAB ID Number: 201) with respect to Japan, declares that
the listed product complies with the Technical Regulations Conformity Certification of Specified Radio equipment

(ordinance of MPT N° 37,1981)
 

Product description: Touch All in one Computer
Trademark: Elo

Type designation: ESY15I1B
Variants: See Annex 3

  
Manufacturer: Elo Touch Solutions, Inc.

Address: 670 N. McCarthy Boulevard, Suite 100
City: 95035 Milpitas, California

Country: United States
  

This certificate is granted to:
  

Name: Touch Panel Systems K.K.
Address: Sun Hamada Bidg. 2F 1-19-20 Shin-Yokohama

City: kohoku-ku, Kanagawa
Country: Japan

  
This certificate has THREE Annexes.

  
Zevenaar, 20 January 2020

 
 

David Chen
Product Assessor

MD600088 Rev. D, Page 36/98 
Only page 3 onwards of this document is to be published on www.elotouch.com. 

© 2021 Elo Touch Solutions, Inc. All Rights Reserved.



Annex 1 to Certificate of Radio Equipment in Japan
Number: 201-171003 / 01

20 January 2020
Page 2 / 6

 
 

Telefication, Edisonstraat 12A, 6902 PK Zevenaar, The Netherlands
Tel: +31 316 583 180, Fax: +31 316 583 189

The validity of this Certificate is limited to products, which are equal to the one examined in the type-
examination

When the manufacturer (or holder of this certificate) is placing the product on the Japanese market, the
product must be affixed with the following Specified Radio Equipment marking:

R 201-171003

Remarks and observations

The following conditions are applicable:

Antennas for IEEE 802.11a/b/g/n/ac:
PCB antenna, max gain of 2.68 dBi at 2.4 GHz and max gain of 2.50 dBi at 5 GHz

/01: Add Band W53 and W56
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Annex 3 to Certificate of Radio Equipment in Japan
Number: 201-171003 / 01

20 January 2020
Page 6 / 6

 
 

Telefication, Edisonstraat 12A, 6902 PK Zevenaar, The Netherlands
Tel: +31 316 583 180, Fax: +31 316 583 189

The product as described in this Certificate includes the following type designations:

- Product description: Touch All in one Computer
- Trademark: Elo
- Type designation: ESY15I1B
 
- Product description: Touch All in one Computer
- Trademark: Elo
- Type designation: ESY15I1C
 

MD600088 Rev. D, Page 38/98 
Only page 3 onwards of this document is to be published on www.elotouch.com. 

© 2021 Elo Touch Solutions, Inc. All Rights Reserved.



 

C e r t i f i c a t e
of

Radio Equipment in JAPAN
 

No: 201-171004 / 01
 

Telefication, operating as Conformity Assessment Body (CAB ID Number: 201) with respect to Japan, declares that
the listed product complies with the Technical Regulations Conformity Certification of Specified Radio equipment

(ordinance of MPT N° 37,1981)
 

Product description: Touch All in one Computer
Trademark: Elo

Type designation: ESY22I1B
  

  
Manufacturer: Elo Touch Solutions, Inc.

Address: 670 N. McCarthy Boulevard, Suite 100
City: 95035 Milpitas, California

Country: United States
  

This certificate is granted to:
  

Name: Touch Panel Systems K.K.
Address: Sun Hamada Bidg. 2F 1-19-20 Shin-Yokohama

City: kohoku-ku, Kanagawa
Country: Japan

  
This certificate has THREE Annexes.

  
Zevenaar, 20 January 2020

 
 

David Chen
Product Assessor
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Annex 1 to Certificate of Radio Equipment in Japan
Number: 201-171004 / 01

20 January 2020
Page 2 / 6

 
 

Telefication, Edisonstraat 12A, 6902 PK Zevenaar, The Netherlands
Tel: +31 316 583 180, Fax: +31 316 583 189

The validity of this Certificate is limited to products, which are equal to the one examined in the type-
examination

When the manufacturer (or holder of this certificate) is placing the product on the Japanese market, the
product must be affixed with the following Specified Radio Equipment marking:

R 201-171004

Remarks and observations

The following conditions are applicable:

Antennas for IEEE 802.11a/b/g/n/ac:
PCB antenna, max gain of 2.68 dBi at 2.4 GHz and max gain of 2.50 dBi at 5 GHz

/01: Add Band W53 and W56

PCB antenna, max gain of 2.68 dBi at 2.4 GHz and max gain of 2.50 dBi at 5 GHz
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Annex 3 to Certificate of Radio Equipment in Japan
Number: 201-171004 / 01

20 January 2020
Page 6 / 6

 
 

Telefication, Edisonstraat 12A, 6902 PK Zevenaar, The Netherlands
Tel: +31 316 583 180, Fax: +31 316 583 189

The product as described in this Certificate includes the following type designations:

- Product description: Touch All in one Computer
- Trademark: Elo
- Type designation: ESY22I1B
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[ページ番号 #]

Masahiro Tsumura

差出⼈: aplimgr@vcci.jp
送信⽇時: 2017年12⽉5⽇⽕曜⽇ 16:22
宛先: Masahiro Tsumura
件名: [VCCI適合確認電⼦届出]受理証明書

-------------------------------------------------------------------- 
                  適合確認届出 
-------------------------------------------------------------------- 
 
適合確認届出を受理しました。 
 
-------------------------------------------------------------------- 
届出番号:2017063742 
受理番号:2017044783 
 
<届出者情報> 
<会員情報> 
会員番号:797 
会社名:タッチパネル・システムズ株式会社 
所在地:神奈川県横浜市港北区新横浜 1-19-20 SUN HAMADA BLDG2F 
<届出責任者> 
部署名:技術サポ−ト部 
⽒名:津村 昌弘 
E-mail:masahiro.tsumura@elotouch.com 
<届出担当者> 
所在地:横浜市港北区新横浜 1-19-20SUN HAMADA BLDG.2F 
部署名:技術サポ−ト部 
⽒名:津村 
TEL:045-478-2163 
FAX:045-478-2180 
E-mail:masahiro.tsumura@elotouch.com 
<受理通知受信者> 
部署名:技術サポ−ト部 
E-mail:masahiro.tsumura@elotouch.com 
 
適⽤規程:VCCI 32-1 
 
届出種別:新規 
⼀般的な機器の名称:タッチコンピュ−タ 
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[ページ番号 #]

機器の種別と分類記号:クラス A / 分類記号 B2 
型式(モデル No.):Elo Touch Solutions 
ESY10XX 
ESY15XX 
ESY22XX 
X は英数字 
 
<販売ブランド(1)> 
 
販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
<販売ブランド(2)> 
 
販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
<販売ブランド(3)> 
 
販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
<販売ブランド(4)> 
 
販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
<販売ブランド(5)> 
 
販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
試験機関の会員番号:2216 Cerpass Technology Corporation   
試験機関の名称: 
<試験設備等登録番号> 
1) 1GHz 以下放射妨害波測定設備:R-2670 (10m) 
2) 1GHz 超放射妨害波測定設備:G-227 (3m) 
3) 電源ポート伝導妨害波測定設備:C-2919 
4) 通信（有線）ポート等の伝導妨害波測定設備:T-1945 
5) 第 15 条による試験所: 
6) 設置場所で試験をした: 
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[ページ番号 #]

試験実施⽇:2017-09-20  
試験報告書番号:SEJV1708140 
変更/追加理由: 
 
VCCI コメント: 
-------------------------------------------------------------------- 
 
------------------------------- 
⼀般財団法⼈ VCCI 協会 
URL    : 
https://linkprotect.cudasvc.com/url?a=http://www.vcci.jp/&c=E,1,IcKyEcDGdJ7OHxfiF8Sciz-dlv6-
4kXzgGG7ts947qfviWt90fKWUlAK5byKg7tXl0Ah4kkuVIpJ6qAxN_UTUzAwSiEMMjT7p0OoG38CheQAIcs
GoOzeA7orcQ,,&typo=1 
E-mail : aplimgr@vcci.jp 
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8/20/2019 Letter

https://www.crsbis.in/BIS/QRLAction.do?hmode=infoQR&codedpre=********&encid=MjAxOS0yNTA2=&encvintype=Uw==&codedpast=******** 1/4

Yours faithfully,
(Supriya Minz) 
Sc. C 
Telfax : +91-11-23230856 
E-mail: registration@bis.gov.in 

 

Our Ref: Registration/CRS 2019-2506/R-41134805 Date:16-08-2019

Subject : Licence Document

MANUFACTURING 
UNIT :

 

 
 

Dear Sir,

1.With reference to your Application, we are pleased to inform you that it has been decided to grant you licence as per details given below :

PRODUCT : Automatic Data Processing Machine(Touch All-in-One Computer)

IS NO : IS 13252(PART 1):2010/ IEC 60950-1 : 2005

BRAND : ELO

MODEL : ESY22I1B,ESY10I1B,ESY10I1C,ESY15I1B,ESY15I1C

FACTORY ADDRESS :

2. The Licence is being granted for your unit located at the address and for the brand and models mentioned at serial no 1 above.

3. The number assigned to this Licence is R-41134805 which has been made operative from 16-08-2019 and is valid upto 15-08-2021. The Licence Number should
invariably be referred to in your future correspondence.

4. The rights and privileges under the licence shall not be exercised by any other factory / organization at any other location. This licence is not transferable. In the event of
shifting of the manufacturing machinery from the registered premises to some other place use of the Licence Number shall be stopped and BIS shall be informed.

5. The licensee shall comply with the provisions of the Act, rules and regulations framed thereunder and as amended from time to time.

6. The licensee shall follow the guidelines for the use of Standard Mark and labeling requirements as per Annex-I.

7. The licensee shall not use the licence in any manner which contravenes the provisions of Act, rules and regulations framed thereunder and as amended from time to time.

8. Upon expiry of validity, stoppage or suspension or cancellation of licence, you shall discontinue forthwith the self declaration of conformity to the relevant Indian
Standard(s) and withdraw all promotional and advertising matter which contains any reference thereto.

9. As per your declaration, Swati Umakant Mahajan, Director, Levia Technologies Private Limited(Address- 314 Chawla Complex Plot No. 38 Sector 15 Palm Beach
Road CBD Belapur Mumbai Suburban, Maharashtra - 400614, India,Maharashtra) is your authorized Indian representative. Any intended change in the name of the
Indian representative ought to be brought to our notice immediately along with requisite fees and document.

10. For renewal of licence, the licensee shall have to apply to BIS three months in advance before expiration of the licence and application form for renewal is available on
BIS website

11. The licence is not transferable. Kindly acknowledge receipt of this letter.

Thanking you,

Note: This is a system generated letter. Hence signature is not required. 
To verify authentication of letter, kindly scan the QR code on this letter.
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República Federativa do Brasil 
Agência Nacional de Telecomunicações

Certificado de Homologação
(Intransferível)

Nº 06617-19-03103
Validade: Indeterminada

Emissão: 30/04/2020

Requerente: 
CNPJ: 27.095.886/0001-50 
DKAF DO BRASIL REPRESENTACOES LTDA - EPP 

Fabricante: 

ELO TOUCH SOLUTIONS INC. 
MCCARTHY BLVD, MILPITAS 
Nº 

ESTADOS UNIDOS DA AMÉRICA 

Este documento homologa, nos termos da regulamentação de telecomunicações vigente, o Certificado de Conformidade nº Versys 2370, emitido pelo
Associação Versys de Tecnologia. Esta homologação é expedida em nome do solicitante aqui identificado e é válida somente para o produto a seguir
discriminado, cuja utilização deve observar as condições estabelecidas na regulamentação de telecomunicações.

Tipo - Categoria: 
Transceptor de Radiação Restrita - II

Modelo - Nome Comercial (s): 
ESY10I1B /ESY10I1C

Características técnicas básicas:

Potência Máxima de Saída
(W)

Tipo de Modulação Tecnologias
Faixa de Frequências Tx

(MHz)
Designação de Emissões

0,0009 GFSK
SEQÜÊNCIA

DIRETA
2.400,0 a 2.483,5 694KF7D

0,0074 GFSK
SALTO EM

FREQÜÊNCIA
2.400,0 a 2.483,5 970KF7D

0,008 p/4-DQPSK / 8DPSK
SALTO EM

FREQÜÊNCIA
2.400,0 a 2.483,5 1M30G7D

0,0687 CCK, DBPSK, DQPSK
SEQÜÊNCIA

DIRETA
2.400,0 a 2.483,5 8M74X9D

0,176
BPSK, QPSK, 16QAM,

64QAM
OFDM 2.400,0 a 2.483,5 16M6X9D

0,1353
BPSK, QPSK, 16QAM,

64QAM
OFDM 2.400,0 a 2.483,5 17M8X9D

0,1547
BPSK, QPSK, 16QAM,

64QAM
OFDM 2.400,0 a 2.483,5 36M4X9D

0,0657
BPSK, QPSK, 16QAM,

64QAM
OFDM 5.725,0 a 5.850,0 16M7X9D

0,0629
BPSK, QPSK, 16QAM,

64QAM
OFDM 5.725,0 a 5.850,0 17M7X9D

0,0379
BPSK, QPSK, 16QAM,

64QAM
OFDM 5.725,0 a 5.850,0 35M4X9D

0,0629
BPSK, QPSK, 16QAM,

64QAM, 256QAM
OFDM 5.725,0 a 5.850,0 17M7X9D

0,0379
BPSK, QPSK, 16QAM,

64QAM, 256QAM
OFDM 5.725,0 a 5.850,0 35M4X9D

0,0342
BPSK, QPSK, 16QAM,

64QAM, 256QAM
OFDM 5.725,0 a 5.850,0 76M0X9D

0,0692
BPSK, QPSK, 16QAM,

64QAM
OFDM 5.150,0 a 5.350,0 -

0,0791
BPSK, QPSK, 16QAM,

64QAM
OFDM 5.150,0 a 5.350,0 -

0,0569
BPSK, QPSK, 16QAM,

64QAM
OFDM 5.150,0 a 5.350,0 -

0,0791
BPSK, QPSK, 16QAM,

64QAM, 256QAM
OFDM 5.150,0 a 5.350,0 -

0,0569
BPSK, QPSK, 16QAM,

64QAM, 256QAM
OFDM 5.150,0 a 5.350,0 -
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0,0528
BPSK, QPSK, 16QAM,

64QAM, 256QAM
OFDM 5.150,0 a 5.350,0 -

0,0456
BPSK, QPSK, 16QAM,

64QAM
OFDM 5.470,0 a 5.725,0 -

0,0479
BPSK, QPSK, 16QAM,

64QAM
OFDM 5.470,0 a 5.725,0 -

0,0288
BPSK, QPSK, 16QAM,

64QAM
OFDM 5.470,0 a 5.725,0 -

0,0479
BPSK, QPSK, 16QAM,

64QAM, 256QAM
OFDM 5.470,0 a 5.725,0 -

0,0288
BPSK, QPSK, 16QAM,

64QAM, 256QAM
OFDM 5.470,0 a 5.725,0 -

0,0288
BPSK, QPSK, 16QAM,

64QAM, 256QAM
OFDM 5.470,0 a 5.725,0 -

Potência Máxima de Saída
(W)

Tipo de Modulação Tecnologias
Faixa de Frequências Tx

(MHz)
Designação de Emissões

Ensaios de SAR não aplicáveis. 

Observações 

Na instalação do produto devem ser observadas as condições de uso conforme estabelecido no Regulamento sobre Equipamentos de
Radiocomunicação de Radiação Restrita.

Este certificado substitui o de mesmo número emitido em 08/10/2019 

Constitui obrigação do fabricante do produto no Brasil providenciar a identificação do produto homologado, nos termos da regulamentação de
telecomunicações, em todas as unidades comercializadas, antes de sua efetiva distribuição ao mercado, assim como observar e manter as características
técnicas que fundamentaram a certificação original.

As informações constantes deste certificado de homologação podem ser confirmadas no SCH - Sistema de Gestão de Certificação e
Homologação, disponível no portal da Anatel. (www.anatel.gov.br).

Davison Gonzaga da Silva 
Gerente de Certificação e Numeração
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República Federativa do Brasil 
Agência Nacional de Telecomunicações

Certificado de Homologação
(Intransferível)

Nº 06619-19-03103
Validade: Indeterminada

Emissão: 28/04/2020

Requerente: 
CNPJ: 27.095.886/0001-50 
DKAF DO BRASIL REPRESENTACOES LTDA - EPP 

Fabricante: 

ELO TOUCH SOLUTIONS INC. 
MCCARTHY BLVD, MILPITAS 
Nº 

ESTADOS UNIDOS DA AMÉRICA 

Este documento homologa, nos termos da regulamentação de telecomunicações vigente, o Certificado de Conformidade nº Versys 2371, emitido pelo
Associação Versys de Tecnologia. Esta homologação é expedida em nome do solicitante aqui identificado e é válida somente para o produto a seguir
discriminado, cuja utilização deve observar as condições estabelecidas na regulamentação de telecomunicações.

Tipo - Categoria: 
Transceptor de Radiação Restrita - II

Modelo - Nome Comercial (s): 
ESY15I1B /ESY15I1C

Características técnicas básicas:

Faixa de Frequências Tx
(MHz)

Potência Máxima de Saída
(W)

Tecnologias Tipo de Modulação Designação de Emissões

2.400,0 a 2.483,5 0,0009
SEQÜÊNCIA

DIRETA
GFSK 694KF7D

2.400,0 a 2.483,5 0,0074
SALTO EM

FREQÜÊNCIA
GFSK 970KF7D

2.400,0 a 2.483,5 0,008
SALTO EM

FREQÜÊNCIA
p/4-DQPSK / 8DPSK 1M30G7D

2.400,0 a 2.483,5 0,0687
SEQÜÊNCIA

DIRETA
CCK, DBPSK, DQPSK 8M74X9D

2.400,0 a 2.483,5 0,176 OFDM
BPSK, QPSK, 16QAM,

64QAM
16M6X9D

2.400,0 a 2.483,5 0,1353 OFDM
BPSK, QPSK, 16QAM,

64QAM
17M8X9D

2.400,0 a 2.483,5 0,1547 OFDM
BPSK, QPSK, 16QAM,

64QAM
36M4X9D

5.150,0 a 5.350,0 0,0692 OFDM
BPSK, QPSK, 16QAM,

64QAM
-

5.150,0 a 5.350,0 0,0791 OFDM
BPSK, QPSK, 16QAM,

64QAM
-

5.150,0 a 5.350,0 0,0569 OFDM
BPSK, QPSK, 16QAM,

64QAM
-

5.150,0 a 5.350,0 0,0791 OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
-

5.150,0 a 5.350,0 0,0569 OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
-

5.150,0 a 5.350,0 0,0528 OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
-

5.470,0 a 5.725,0 0,0456 OFDM
BPSK, QPSK, 16QAM,

64QAM
-

5.470,0 a 5.725,0 0,0479 OFDM
BPSK, QPSK, 16QAM,

64QAM
-

5.470,0 a 5.725,0 0,0288 OFDM
BPSK, QPSK, 16QAM,

64QAM
-

5.470,0 a 5.725,0 0,0479 OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
-

5.470,0 a 5.725,0 0,0288 OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
-
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5.470,0 a 5.725,0 0,0288 OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
-

5.725,0 a 5.850,0 0,0657 OFDM
BPSK, QPSK, 16QAM,

64QAM
16M7X9D

5.725,0 a 5.850,0 0,0629 OFDM
BPSK, QPSK, 16QAM,

64QAM
17M7X9D

5.725,0 a 5.850,0 0,0379 OFDM
BPSK, QPSK, 16QAM,

64QAM
35M4X9D

5.725,0 a 5.850,0 0,0629 OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
17M7X9D

5.725,0 a 5.850,0 0,0379 OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
35M4X9D

5.725,0 a 5.850,0 0,0342 OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
76M0X9D

Faixa de Frequências Tx
(MHz)

Potência Máxima de Saída
(W)

Tecnologias Tipo de Modulação Designação de Emissões

Ensaio de SAR não aplicável. 
Os valores de potências indicados nas faixas de 5150-5350 MHz e 5470-5725 MHz referem-se à potência média em E.I.R.P. 

Observações 

Na instalação do produto devem ser observadas as condições de uso conforme estabelecido no Regulamento sobre Equipamentos de
Radiocomunicação de Radiação Restrita.

Este certificado substitui o de mesmo número emitido em 07/10/2019 

Constitui obrigação do fabricante do produto no Brasil providenciar a identificação do produto homologado, nos termos da regulamentação de
telecomunicações, em todas as unidades comercializadas, antes de sua efetiva distribuição ao mercado, assim como observar e manter as características
técnicas que fundamentaram a certificação original.

As informações constantes deste certificado de homologação podem ser confirmadas no SCH - Sistema de Gestão de Certificação e
Homologação, disponível no portal da Anatel. (www.anatel.gov.br).

Davison Gonzaga da Silva 
Gerente de Certificação e Numeração
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República Federativa do Brasil 
Agência Nacional de Telecomunicações

Certificado de Homologação
(Intransferível)

Nº 06620-19-03103
Validade: Indeterminada

Emissão: 28/04/2020

Requerente: 
CNPJ: 27.095.886/0001-50 
DKAF DO BRASIL REPRESENTACOES LTDA - EPP 

Fabricante: 

ELO TOUCH SOLUTIONS INC. 
MCCARTHY BLVD, MILPITAS 
Nº 

ESTADOS UNIDOS DA AMÉRICA 

Este documento homologa, nos termos da regulamentação de telecomunicações vigente, o Certificado de Conformidade nº Versys 2372, emitido pelo
Associação Versys de Tecnologia. Esta homologação é expedida em nome do solicitante aqui identificado e é válida somente para o produto a seguir
discriminado, cuja utilização deve observar as condições estabelecidas na regulamentação de telecomunicações.

Tipo - Categoria: 
Transceptor de Radiação Restrita - II

Modelo - Nome Comercial (s): 
ESY22I1B

Características técnicas básicas:

Tecnologias Tipo de Modulação
Potência Máxima de Saída

(W)
Faixa de Frequências Tx

(MHz)
Designação de Emissões

SEQÜÊNCIA
DIRETA

GFSK 0,0009 2.400,0 a 2.483,5 694KF7D

SALTO EM
FREQÜÊNCIA

GFSK 0,0074 2.400,0 a 2.483,5 970KF7D

SALTO EM
FREQÜÊNCIA

p/4-DQPSK / 8DPSK 0,008 2.400,0 a 2.483,5 1M30G7D

SEQÜÊNCIA
DIRETA

CCK, DBPSK, DQPSK 0,0687 2.400,0 a 2.483,5 8M74X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,176 2.400,0 a 2.483,5 16M6X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,1353 2.400,0 a 2.483,5 17M8X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,1547 2.400,0 a 2.483,5 36M4X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,0657 5.725,0 a 5.850,0 16M7X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,0629 5.725,0 a 5.850,0 17M7X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,0379 5.725,0 a 5.850,0 35M4X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
0,0629 5.725,0 a 5.850,0 17M7X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
0,0379 5.725,0 a 5.850,0 35M4X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
0,0342 5.725,0 a 5.850,0 76M0X9D

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,0692 5.150,0 a 5.350,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,0791 5.150,0 a 5.350,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,0569 5.150,0 a 5.350,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
0,0791 5.150,0 a 5.350,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
0,0569 5.150,0 a 5.350,0 -
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OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
0,0528 5.150,0 a 5.350,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,0456 5.470,0 a 5.725,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,0479 5.470,0 a 5.725,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM
0,0288 5.470,0 a 5.725,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
0,0479 5.470,0 a 5.725,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
0,0288 5.470,0 a 5.725,0 -

OFDM
BPSK, QPSK, 16QAM,

64QAM, 256QAM
0,0288 5.470,0 a 5.725,0 -

Tecnologias Tipo de Modulação
Potência Máxima de Saída

(W)
Faixa de Frequências Tx

(MHz)
Designação de Emissões

Ensaio de SAR não aplicável. 
Os valores de potências indicados nas faixas de 5150-5350 MHz  5470-5725 MHz referem-se à potência média em E.I.R.P. 

Observações 

Na instalação do produto devem ser observadas as condições de uso conforme estabelecido no Regulamento sobre Equipamentos de
Radiocomunicação de Radiação Restrita.

Este certificado substitui o de mesmo número emitido em 07/10/2019 

Constitui obrigação do fabricante do produto no Brasil providenciar a identificação do produto homologado, nos termos da regulamentação de
telecomunicações, em todas as unidades comercializadas, antes de sua efetiva distribuição ao mercado, assim como observar e manter as características
técnicas que fundamentaram a certificação original.

As informações constantes deste certificado de homologação podem ser confirmadas no SCH - Sistema de Gestão de Certificação e
Homologação, disponível no portal da Anatel. (www.anatel.gov.br).

Davison Gonzaga da Silva 
Gerente de Certificação e Numeração
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ORD.:  Nº                 11016             /DO N° 67404/F71 

 

ANT.: 1. Ingreso SUBTEL N° 131462 de 17.06.2020. 

 2. Resolución Exenta N° 1985 de 2017, y sus 

modificaciones, de la Subsecretaría de 

Telecomunicaciones 

 3. Resolución Exenta N° 3.103 de 2012, de la 

Subsecretaría de Telecomunicaciones. 

  

MAT.: Certifica equipos de alcance reducido. 

 

SANTIAGO, 15/07/2020 

 

DE: SUBSECRETARÍA DE TELECOMUNICACIONES 

 

A: RAAN GLOBAL LIMITED 

 

1. Mediante nota de ANT. 1), Ud. solicitó a esta Subsecretaría de Telecomunicaciones la 

certificación de las emisiones de alcance reducido del equipo Touch All in one Computer 

(Computador al tacto todo en uno), marca Elo, modelos ESY10I1B, ESY10I1C, ESY15I1B, 

ESY15I1C, ESY22I1B . De acuerdo a la información que adjunta, este aparato funciona con 

módulo, que opera en las bandas de frecuencias de 2,4 y 5 GHz. 

  

2. De acuerdo a la información proporcionada por documento de ANT. 1), esta Subsecretaría de 

Estado extiende el presente certificado para operar dentro del país, condicionado al estricto 

cumplimiento de lo señalado en letra j.1) del artículo 1° de la norma señalada en ANT. 2). 

 

- Tipo de equipo : Touch All in one Computer (Computador al tacto todo en uno). 

- Marca : Elo. 

- Modelos : ESY10I1B, ESY10I1C, ESY15I1B, ESY15I1C, ESY22I1B. 

- Fabricante : Elo Touch Solutions, Inc. 

- Frecuencias de operación : BT: 2402-2480 MHz; WLAN: 2412-2462 MHz; WLAN: 5180-

5320 MHz; 5500-5700 MHz. 

- Potencia máxima radiada  : BT: 5,8 mW (7,60 dBm); WLAN 2,4G: 94,9 mW (19,77 dBm); 

WLAN 5G: 59,6 mW (17,75 dBm). 

- Restricciones : Estos equipos deben operar al interior de recintos cerrados. 

Además, en la banda de frecuencias 5150-5250 MHz, la 

densidad de potencia máxima radiada no excederá 10 mW/MHz 

en cualquier banda de 1 MHz. 

 

3. El incumplimiento de lo dispuesto por el presente certificado, será sancionado de acuerdo a las 

disposiciones legales vigentes. 

Estos equipos no deberán provocar interferencias a servicios de concesionarias de 

telecomunicaciones y no estarán protegidos respecto de interferencias que eventualmente puedan 

recibir. 

Saluda atentamente a Ud., 

Por orden de la Subsecretaria de Telecomunicaciones 

                                
EDUARDO GÁLVEZ LÓPEZ 

Jefe División Fiscalización (S) 

 

 

DISTRIBUCIÓN: 

• RAAN GLOBAL LIMITED: debbi@raan-global.biz 

• Equipo Clasificador (a) 

• Oficina de Partes. 
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Rad. 2020802728
Cod. 4000
Bogotá D.C.

Señores:
ELO TOUCH SOLUTIONS, INC.
Email: Jose@wwapproval.com

REF. Consulta de pertinencia de homologación del equipo terminal marca ELO 
modelo ESY10I1B fabricado por ELO TOUCH SOLUTIONS, INC.

Respetados Señores,

La Comisión de Regulación de Comunicaciones (CRC) recibió su comunicación con radicado 
2020802728, mediante la cual consulta sobre la pertinencia de homologación del equipo terminal 
ELO, modelo ESY10I1B, fabricado por la empresa ELO TOUCH SOLUTIONS, INC.

Inicialmente le informamos que la Sección I del Capítulo I del Título VII de la Resolución CRC 5050 
de 2016, por la cual se compilan las Resoluciones de Carácter General vigentes expedidas por la 
Comisión de Regulación de Comunicaciones, establece las condiciones generales de homologación 
de equipos terminales y certificados de conformidad. En la citada normativa se determina que los 
equipos terminales sujetos al proceso de homologación son los Equipos Terminales Móviles - ETM.

De acuerdo con la Tabla 1 'Normas Técnicas', contenida en la Sección I del Capítulo I del Título VII 
de la Resolución CRC 5050 de 2016, todo Equipo Terminal Móvil que opere en las bandas de 
850MHz, 1900 MHz, [AWS] 1700/2100 MHz, y/o 2500 MHz, deberá ser homologado para poder 
ser comercializado y activado en las redes del país, independientemente de si hace uso de esas 
redes para la prestación de servicios de comunicaciones de voz y/o datos, lo anterior, en virtud de 
la definición de ETM establecida en la Resolución CRC 5050 de 2016, la cual se cita a continuación: 

Equipo Terminal Móvil (ETM): Dispositivo que posea un IMEI (Identificador 
Internacional de Equipo Móvil), por sus siglas en inglés, o aquel identificador que 
cumpla una función equivalente a éste, y por medio del cual se accede a las redes de 
telecomunicaciones móviles para la prestación de servicios de comunicaciones de voz 
y/o datos.

No obstante lo anterior, el Artículo 1 de la Resolución CRC 5300 de 2018 condicionó la entrada en 
vigencia de los estándares técnicos asociados a las bandas AWS (1700/2100 MHz) y 2500 MHz en  
la Tabla 1 'Normas Técnicas', a la expedición y entrada en vigencia de la normatividad que surja 
como resultado del proyecto regulatorio 'Revisión del régimen de homologación de equipos 
terminales', que se encuentra en desarrollo, razón por la cual los Equipos Terminales que no hagan 
uso de las redes móviles bajo los estándares técnicos actualmente exigibles, no requerirán surtir 
el trámite de homologación para su activación de acuerdo con la normatividad vigente.
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Para el caso, de acuerdo con la información remitida en su solicitud, se identifica que el equipo 
terminal marca ELO, modelo ESY10I1B, fabricado por ELO TOUCH SOLUTIONS, INC., 
actualmente no requiere surtir el trámite de homologación ante la CRC, en atención a las 
disposiciones previstas en las Resoluciones CRC 5162 de 2017 y CRC 5300 de 2018. En 
consecuencia, los terminales asociados a la marca y modelo de la referencia no requieren adelantar 
el referido trámite para la obtención del respectivo 'Certificado de Homologación'.

En los anteriores términos damos respuesta a su consulta y quedamos atentos a cualquier 
aclaración adicional que requiera.

Cordial Saludo,

MARIANA SARMIENTO ARGÜELLO
Coordinadora de Relacionamiento con Agentes
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Señores:
ELO TOUCH SOLUTIONS, INC.
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REF. Consulta de pertinencia de homologación del equipo terminal marca ELO 
modelo ESY10I1C fabricado por ELO TOUCH SOLUTIONS, INC.

Respetados Señores,

La Comisión de Regulación de Comunicaciones (CRC) recibió su comunicación con radicado 
2020802727, mediante la cual consulta sobre la pertinencia de homologación del equipo terminal 
ELO, modelo ESY10I1C, fabricado por la empresa ELO TOUCH SOLUTIONS, INC.

Inicialmente le informamos que la Sección I del Capítulo I del Título VII de la Resolución CRC 5050 
de 2016, por la cual se compilan las Resoluciones de Carácter General vigentes expedidas por la 
Comisión de Regulación de Comunicaciones, establece las condiciones generales de homologación 
de equipos terminales y certificados de conformidad. En la citada normativa se determina que los 
equipos terminales sujetos al proceso de homologación son los Equipos Terminales Móviles - ETM.

De acuerdo con la Tabla 1 'Normas Técnicas', contenida en la Sección I del Capítulo I del Título VII 
de la Resolución CRC 5050 de 2016, todo Equipo Terminal Móvil que opere en las bandas de 
850MHz, 1900 MHz, [AWS] 1700/2100 MHz, y/o 2500 MHz, deberá ser homologado para poder 
ser comercializado y activado en las redes del país, independientemente de si hace uso de esas 
redes para la prestación de servicios de comunicaciones de voz y/o datos, lo anterior, en virtud de 
la definición de ETM establecida en la Resolución CRC 5050 de 2016, la cual se cita a continuación: 

Equipo Terminal Móvil (ETM): Dispositivo que posea un IMEI (Identificador 
Internacional de Equipo Móvil), por sus siglas en inglés, o aquel identificador que 
cumpla una función equivalente a éste, y por medio del cual se accede a las redes de 
telecomunicaciones móviles para la prestación de servicios de comunicaciones de voz 
y/o datos.

No obstante lo anterior, el Artículo 1 de la Resolución CRC 5300 de 2018 condicionó la entrada en 
vigencia de los estándares técnicos asociados a las bandas AWS (1700/2100 MHz) y 2500 MHz en  
la Tabla 1 'Normas Técnicas', a la expedición y entrada en vigencia de la normatividad que surja 
como resultado del proyecto regulatorio 'Revisión del régimen de homologación de equipos 
terminales', que se encuentra en desarrollo, razón por la cual los Equipos Terminales que no hagan 
uso de las redes móviles bajo los estándares técnicos actualmente exigibles, no requerirán surtir 
el trámite de homologación para su activación de acuerdo con la normatividad vigente.
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Para el caso, de acuerdo con la información remitida en su solicitud, se identifica que el equipo 
terminal marca ELO, modelo ESY10I1C, fabricado por ELO TOUCH SOLUTIONS, INC., 
actualmente no requiere surtir el trámite de homologación ante la CRC, en atención a las 
disposiciones previstas en las Resoluciones CRC 5162 de 2017 y CRC 5300 de 2018. En 
consecuencia, los terminales asociados a la marca y modelo de la referencia, no requieren adelantar 
el referido trámite para la obtención del respectivo 'Certificado de Homologación'.

En los anteriores términos damos respuesta a su consulta y quedamos atentos a cualquier 
aclaración adicional que requiera.

Cordial Saludo,

MARIANA SARMIENTO ARGÜELLO
Coordinadora de Relacionamiento con Agentes
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Rad. 2020802726
Cod. 4000
Bogotá D.C.

Señores:
ELO TOUCH SOLUTIONS, INC
Email: Jose@wwapproval.com

REF. Consulta de pertinencia de homologación del equipo terminal marca ELO 
modelo ESY15I1B fabricado por ELO TOUCH SOLUTIONS, INC.

Respetados Señores,

La Comisión de Regulación de Comunicaciones (CRC) recibió su comunicación con radicado 
2020802726, mediante la cual consulta sobre la pertinencia de homologación del equipo terminal 
ELO, modelo ESY15I1B, fabricado por la empresa ELO TOUCH SOLUTIONS, INC.

Inicialmente le informamos que la Sección I del Capítulo I del Título VII de la Resolución CRC 5050 
de 2016, por la cual se compilan las Resoluciones de Carácter General vigentes expedidas por la 
Comisión de Regulación de Comunicaciones, establece las condiciones generales de homologación 
de equipos terminales y certificados de conformidad. En la citada normativa se determina que los 
equipos terminales sujetos al proceso de homologación son los Equipos Terminales Móviles - ETM.

De acuerdo con la Tabla 1 'Normas Técnicas', contenida en la Sección I del Capítulo I del Título VII 
de la Resolución CRC 5050 de 2016, todo Equipo Terminal Móvil que opere en las bandas de 
850MHz, 1900 MHz, [AWS] 1700/2100 MHz, y/o 2500 MHz, deberá ser homologado para poder 
ser comercializado y activado en las redes del país, independientemente de si hace uso de esas 
redes para la prestación de servicios de comunicaciones de voz y/o datos, lo anterior, en virtud de 
la definición de ETM establecida en la Resolución CRC 5050 de 2016, la cual se cita a continuación: 

Equipo Terminal Móvil (ETM): Dispositivo que posea un IMEI (Identificador 
Internacional de Equipo Móvil), por sus siglas en inglés, o aquel identificador que 
cumpla una función equivalente a éste, y por medio del cual se accede a las redes de 
telecomunicaciones móviles para la prestación de servicios de comunicaciones de voz 
y/o datos.

No obstante lo anterior, el Artículo 1 de la Resolución CRC 5300 de 2018 condicionó la entrada en 
vigencia de los estándares técnicos asociados a las bandas AWS (1700/2100 MHz) y 2500 MHz en  
la Tabla 1 'Normas Técnicas', a la expedición y entrada en vigencia de la normatividad que surja 
como resultado del proyecto regulatorio 'Revisión del régimen de homologación de equipos 
terminales', que se encuentra en desarrollo, razón por la cual los Equipos Terminales que no hagan 
uso de las redes móviles bajo los estándares técnicos actualmente exigibles, no requerirán surtir 
el trámite de homologación para su activación de acuerdo con la normatividad vigente.
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Para el caso, de acuerdo con la información remitida en su solicitud, se identifica que el equipo 
terminal marca ELO, modelo ESY15I1B, fabricado por ELO TOUCH SOLUTIONS, INC., 
actualmente no requiere surtir el trámite de homologación ante la CRC, en atención a las 
disposiciones previstas en las Resoluciones CRC 5162 de 2017 y CRC 5300 de 2018. En 
consecuencia, los terminales asociados a la marca y modelo de la referencia, no requieren adelantar 
el referido trámite para la obtención del respectivo 'Certificado de Homologación'.

En los anteriores términos damos respuesta a su consulta y quedamos atentos a cualquier 
aclaración adicional que requiera.

Cordial Saludo,

MARIANA SARMIENTO ARGÜELLO
Coordinadora de Relacionamiento con Agentes

MD600088 Rev. D, Page 86/98 
Only page 3 onwards of this document is to be published on www.elotouch.com. 

© 2021 Elo Touch Solutions, Inc. All Rights Reserved.



Calle 59A BIS No. 5-53, Edificio Link Siete Sesenta, piso 9 Bogotá, D.C.
Código postal 110231 - Teléfono +57 (1) 319 8300
Línea gratuita nacional 018000 919278
Fax +57 (1) 319 8301

Revisión: 12                                          Aprobado: Coordinación Relacionamiento con Agentes                          Vigencia: 01/02/2020

Rad. 2020802725
Cod. 4000
Bogotá D.C.

Señores:
ELO TOUCH SOLUTIONS, INC
Email: Jose@wwapproval.com

REF. Consulta de pertinencia de homologación del equipo terminal marca ELO 
modelo ESY15I1C fabricado por ELO TOUCH SOLUTIONS, INC.

Respetados Señores,

La Comisión de Regulación de Comunicaciones (CRC) recibió su comunicación con radicado 
2020802725, mediante la cual consulta sobre la pertinencia de homologación del equipo terminal 
ELO, modelo ESY15I1C, fabricado por la empresa ELO TOUCH SOLUTIONS, INC.

Inicialmente le informamos que la Sección I del Capítulo I del Título VII de la Resolución CRC 5050 
de 2016, por la cual se compilan las Resoluciones de Carácter General vigentes expedidas por la 
Comisión de Regulación de Comunicaciones, establece las condiciones generales de homologación 
de equipos terminales y certificados de conformidad. En la citada normativa se determina que los 
equipos terminales sujetos al proceso de homologación son los Equipos Terminales Móviles - ETM.

De acuerdo con la Tabla 1 'Normas Técnicas', contenida en la Sección I del Capítulo I del Título VII 
de la Resolución CRC 5050 de 2016, todo Equipo Terminal Móvil que opere en las bandas de 
850MHz, 1900 MHz, [AWS] 1700/2100 MHz, y/o 2500 MHz, deberá ser homologado para poder 
ser comercializado y activado en las redes del país, independientemente de si hace uso de esas 
redes para la prestación de servicios de comunicaciones de voz y/o datos, lo anterior, en virtud de 
la definición de ETM establecida en la Resolución CRC 5050 de 2016, la cual se cita a continuación: 

Equipo Terminal Móvil (ETM): Dispositivo que posea un IMEI (Identificador 
Internacional de Equipo Móvil), por sus siglas en inglés, o aquel identificador que 
cumpla una función equivalente a éste, y por medio del cual se accede a las redes de 
telecomunicaciones móviles para la prestación de servicios de comunicaciones de voz 
y/o datos.

No obstante lo anterior, el Artículo 1 de la Resolución CRC 5300 de 2018 condicionó la entrada en 
vigencia de los estándares técnicos asociados a las bandas AWS (1700/2100 MHz) y 2500 MHz en  
la Tabla 1 'Normas Técnicas', a la expedición y entrada en vigencia de la normatividad que surja 
como resultado del proyecto regulatorio 'Revisión del régimen de homologación de equipos 
terminales', que se encuentra en desarrollo, razón por la cual los Equipos Terminales que no hagan 
uso de las redes móviles bajo los estándares técnicos actualmente exigibles, no requerirán surtir 
el trámite de homologación para su activación de acuerdo con la normatividad vigente.
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Para el caso, de acuerdo con la información remitida en su solicitud, se identifica que el equipo 
terminal marca ELO, modelo ESY15I1C, fabricado por ELO TOUCH SOLUTIONS, INC., 
actualmente no requiere surtir el trámite de homologación ante la CRC, en atención a las 
disposiciones previstas en las Resoluciones CRC 5162 de 2017 y CRC 5300 de 2018. En 
consecuencia, los terminales asociados a la marca y modelo de la referencia no requieren adelantar 
el referido trámite para la obtención del respectivo 'Certificado de Homologación'.

En los anteriores términos damos respuesta a su consulta y quedamos atentos a cualquier 
aclaración adicional que requiera.

Cordial Saludo,

MARIANA SARMIENTO ARGÜELLO
Coordinadora de Relacionamiento con Agentes
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Rad. 2020802724
Cod. 4000
Bogotá D.C.

Señores:
ELO TOUCH SOLUTIONS, INC.
Email: Jose@wwapproval.com

REF. Consulta de pertinencia de homologación del equipo terminal marca ELO 
modelo ESY22I1B fabricado por ELO TOUCH SOLUTIONS, INC.

Respetados Señores,

La Comisión de Regulación de Comunicaciones (CRC) recibió su comunicación con radicado 
2020802724, mediante la cual consulta sobre la pertinencia de homologación del equipo terminal 
ELO, modelo ESY22I1B, fabricado por la empresa ELO TOUCH SOLUTIONS, INC..

Inicialmente le informamos que la Sección I del Capítulo I del Título VII de la Resolución CRC 5050 
de 2016, por la cual se compilan las Resoluciones de Carácter General vigentes expedidas por la 
Comisión de Regulación de Comunicaciones, establece las condiciones generales de homologación 
de equipos terminales y certificados de conformidad. En la citada normativa se determina que los 
equipos terminales sujetos al proceso de homologación son los Equipos Terminales Móviles - ETM.

De acuerdo con la Tabla 1 'Normas Técnicas', contenida en la Sección I del Capítulo I del Título VII 
de la Resolución CRC 5050 de 2016, todo Equipo Terminal Móvil que opere en las bandas de 
850MHz, 1900 MHz, [AWS] 1700/2100 MHz, y/o 2500 MHz, deberá ser homologado para poder 
ser comercializado y activado en las redes del país, independientemente de si hace uso de esas 
redes para la prestación de servicios de comunicaciones de voz y/o datos, lo anterior, en virtud de 
la definición de ETM establecida en la Resolución CRC 5050 de 2016, la cual se cita a continuación: 

Equipo Terminal Móvil (ETM): Dispositivo que posea un IMEI (Identificador 
Internacional de Equipo Móvil), por sus siglas en inglés, o aquel identificador que 
cumpla una función equivalente a éste, y por medio del cual se accede a las redes de 
telecomunicaciones móviles para la prestación de servicios de comunicaciones de voz 
y/o datos.

No obstante lo anterior, el Artículo 1 de la Resolución CRC 5300 de 2018 condicionó la entrada en 
vigencia de los estándares técnicos asociados a las bandas AWS (1700/2100 MHz) y 2500 MHz en  
la Tabla 1 'Normas Técnicas', a la expedición y entrada en vigencia de la normatividad que surja 
como resultado del proyecto regulatorio 'Revisión del régimen de homologación de equipos 
terminales', que se encuentra en desarrollo, razón por la cual los Equipos Terminales que no hagan 
uso de las redes móviles bajo los estándares técnicos actualmente exigibles, no requerirán surtir 
el trámite de homologación para su activación de acuerdo con la normatividad vigente.
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Para el caso, de acuerdo con la información remitida en su solicitud, se identifica que el equipo 
terminal marca ELO, modelo ESY22I1B, fabricado por ELO TOUCH SOLUTIONS, INC., 
actualmente no requiere surtir el trámite de homologación ante la CRC, en atención a las 
disposiciones previstas en las Resoluciones CRC 5162 de 2017 y CRC 5300 de 2018. En 
consecuencia, los terminales asociados a la marca y modelo de la referencia, no requieren adelantar 
el referido trámite para la obtención del respectivo 'Certificado de Homologación'.

En los anteriores términos damos respuesta a su consulta y quedamos atentos a cualquier 
aclaración adicional que requiera.

Cordial Saludo,

MARIANA SARMIENTO ARGÜELLO
Coordinadora de Relacionamiento con Agentes
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EU Declaration of Conformity 

 
Model Number:  ELO-KIT-POE-ADAPTER  
Equipment Category:   Information Technology and Telecommunications Equipment 
Equipment Class:   Commercial and Light Industrial 
Product Name:   POE module 
Manufacture Start Year: 2017 
 
We hereby declare under our sole responsibility, that the object of the declaration described above is in conformity with the following 
EU Directives and harmonized standard(s): 
 

 
1. EU Directive 2014/53/EU of the European Parliament and of the Council of 16 April 2014 on the harmonization of the 

laws of the Member States relating to the making available on the market of radio equipment and repealing Directive 
1999/5/EC Text with EEA relevance. 
 
Applicable harmonized standards: 
 

- EN 55032:2015/AC:2016 Class A 
- EN 55024:2010  
- EN 61000-3-2:2014 
- EN 61000-3-3:2013 – Standard 
- EN 61000-6-1:2007 
- IEC 61000-4-2:2008   
- IEC 61000-4-3:2006+A1:2008+A2:2010  

IEC 61000-4-4:2012 
- IEC 61000-4-5:2014 
- IEC 61000-4-6:2013 
- IEC 61000-4-8:2009  
- IEC 61000-4-11:2004  
- EN 62368-1:2014/A1:2017 
- IEC 62368-1:2014 

 
 
 
2. EU Directive 2011/65/EU of the European Parliament and of the Council of 8 June 2011 on the restriction of the use of certain 

hazardous substances in electrical and electronic equipment.  
 

Technical documentation required by the EU Directive 2011/65/EU was drawn based on harmonized standard EN 50581:2012. 
 

 
 

 
 
Kevin Huang 
Director, Systems Engineering 
Elo Touch Solutions, Inc.  
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[ページ番号 #]

Masahiro Tsumura

差出⼈: aplimgr@vcci.jp
送信⽇時: 2017年12⽉6⽇⽔曜⽇ 17:02
宛先: Masahiro Tsumura
件名: [VCCI適合確認電⼦届出]受理証明書

-------------------------------------------------------------------- 
                  適合確認届出 
-------------------------------------------------------------------- 
 
適合確認届出を受理しました。 
 
-------------------------------------------------------------------- 
届出番号:2017063818 
受理番号:2017044833 
 
<届出者情報> 
<会員情報> 
会員番号:797 
会社名:タッチパネル・システムズ株式会社 
所在地:神奈川県横浜市港北区新横浜 1-19-20 SUN HAMADA BLDG2F 
<届出責任者> 
部署名:技術サポ−ト部 
⽒名:津村 昌弘 
E-mail:masahiro.tsumura@elotouch.com 
<届出担当者> 
所在地:横浜市港北区新横浜 1-19-20SUN HAMADA BLDG.2F 
部署名:技術サポ−ト部 
⽒名:津村 
TEL:045-478-2163 
FAX:045-478-2180 
E-mail:masahiro.tsumura@elotouch.com 
<受理通知受信者> 
部署名:技術サポ−ト部 
E-mail:masahiro.tsumura@elotouch.com 
 
適⽤規程:VCCI 32-1 
 
届出種別:新規 
⼀般的な機器の名称:POE アダプタ 
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機器の種別と分類記号:クラス A / 分類記号 X2 
型式(モデル No.):Elo Touch Solutions 
ELO-KIT-POE-ADAPTER 
<販売ブランド(1)> 

販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
<販売ブランド(2)> 

販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
<販売ブランド(3)> 

販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
<販売ブランド(4)> 

販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
<販売ブランド(5)> 

販売ブランド業者名: 
会員番号: 
販売ブランド業者の型式: 
試験機関の会員番号:2216 Cerpass Technology Corporation 
試験機関の名称: 
<試験設備等登録番号> 
1) 1GHz 以下放射妨害波測定設備:R-2670 (10m)
2) 1GHz 超放射妨害波測定設備:G-227 (3m)
3) 電源ポート伝導妨害波測定設備:C-2919
4) 通信（有線）ポート等の伝導妨害波測定設備:
5) 第 15 条による試験所:
6) 設置場所で試験をした:
試験実施⽇:2017-09-20
試験報告書番号:SEJV1708140-E
変更/追加理由:
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VCCI コメント: 
-------------------------------------------------------------------- 

------------------------------- 
⼀般財団法⼈ VCCI 協会 
URL    : 
https://linkprotect.cudasvc.com/url?a=http://www.vcci.jp/&c=E,1,dYJcI1znl3od4Q7tsTQHbHgqkPK79
6_ZMwwtNfFKSP2jLPdXWJdAA6OwFJ469kzt1JPkuBeFE1R_agMqOHNOkgxUAuIkJ--
zRlkV8B1t96STJRIp132P&typo=1 
E-mail : aplimgr@vcci.jp
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